

TEST REPORT

77804 / 1

Date received: 09-02-07
Date of test: 05-03-07
Date of issue: 05-03-07
Sample name: 2409 FAME

Spett. GABRIEL A/S
HJULMAGERVEJ, 55
9100 AALBORG
DENMARK

Small flame applied on upholstered furniture UNI 9175/87 and UNI 9175 FA-1/94

Description of materials as declared by the client

Cover material: fabric "2409 FAME" produced by Gabriel A/S Company, composition 95 % wool - 5 % polyamide, mass per unit area 630 g/in.m, height 140 cm.

Filling material (supplied by Laboratory as requested by the client)

Polyurethane foam CM25R produced by Vefer Company, density 25 kg/m3.

End use: upholstered furniture.

Preparation of cover material: UNI 9176/98 method D.

Conditioning

Cover material: more than 24 hours at 20 ± 2 °C and 65 ± 5 % relative humidity.

Filling material: 72 hours at 80 ± 5 °C and 80 ± 5 % relative humidity following a minimum of 24 hours at 20 ± 2 °C and 65 ± 5 % relative humidity.

Tests results:

Materials tested	Tests	Test results according to ignition source times		
		20 s	80 s	140 s
Filling material	1 ^a	Pass	=	=
	2 ^a	Pass	=	=
Cover material	1 ^a	Pass	Pass	Fail
Filling material	2 ^a	Pass	Pass	Pass
	3 ^a	Pass	Pass	=

Based on test results, the sample examined complies with class 2.IM (TWO I M).

This test report is not issued according to articles 8 and 10 of D.M. 26-06-1984 amended by D.M. 03-09-2001.

Head of Department




Chief Executive
Dott. Ardrea Giavon

